

TEST CERTIFICATE

for determination of slip resistance
according to DIN EN 16165, Annex B

Tested material: **elastic covering**

Article description: TF10354FB Trifecta Linen White
Kind of material: calendered vinyl (PVC)
Dimensions: variable length, variable width
(test specimen: 1000 x 500 x 0.20 [mm])
Colour: white
Surface: as specified: textured
Producer/Supplier: Nekoosa Coated Products, LLC
825 East Wisconsin Avenue
54911 Appleton, Wisconsin, America

Client: FOURBASES
Groendreef 35
9880 Aalter
BELGIEN

Certificate No.: 107872602.001e

Sample receipt: 26.06.2026

Test date: 02.07.2026

Sampling: Sent by the customer to the research institute

Test method: **DIN EN 16165** (edition 02/2023)
"Determination of slip resistance of pedestrian surfaces - Methods of evaluation"
Annex B – Shod ramp test
Delivery of the test material has been effected in ready-to-test surface condition.

Test result: Angle value α_{shod} : **14°**

Assessment: **slip resistance class:** **R10**

SÄUREFLIESNER-VEREINIGUNG E. V.
Institut für Wand- und Bodenbeläge
Managing Director


Dipl.-Ing. Friedrich Höltekemeyer



Großburgwedel, 06.07.2026
Schu/ke

This test certificate is only valid for the above-mentioned test material.
The test certificate is issued for a period of 5 years (based on the test date).
The statement of conformity is based on the binary decision rule according to "ILAC-G8: 09/2019".
Publication and reproduction of the test certificate is only permitted in unabridged form.